
Dr. Jixiang Yang

Membrane Bioreactor for Wastewater
Treatment

Download free books at



Download free eBooks at bookboon.com

2 

 

Dr. Jixiang Yang

Membrane Bioreactor for Wastewater 
Treatment

http://bookboon.com/


Download free eBooks at bookboon.com

3 

 

Membrane Bioreactor for Wastewater Treatment
1st edition
© 2013 Dr. Jixiang Yang & bookboon.com 
ISBN 978-87-403-0441-1

http://bookboon.com
http://bookboon.com/


Download free eBooks at bookboon.com

Click on the ad to read more

Membrane Bioreactor for Wastewater Treatment

4 

Contents

Contents

	 Preface	 7

1	� Overview of biological wastewater treatment	 8
1.1	 Wastewater constituents	 8
1.2	 Organic material removal	 8
[...]
size and footprint of the treatment plant.

http://bookboon.com/
http://bookboon.com/count/advert/4190a6d8-133a-4700-b7de-9ffa01018ca9


Download free eBooks at bookboon.com

Membrane Bioreactor for Wastewater Treatment

114 

�Anaerobic digestion and anaerobic membrane bioreacto    

3.	 Suspended solids (TSS) removal is not required ahead of the process. In some cases, fat/oil/
grease (FOG) removal is not required either. This allows TSS and FOG to be digested which 
simplifies the overall system; eliminates primary treatment; increases biogas yield; and 
reduces waste sludge production, handling and disposal, and associated costs.

4.	 Waste activated sludge from a downstream aerobic process can be digested in the AnMBR 
system. This, again, simplifies the overall process; increases biogas yield; and further reduces 
sludge production, handling and disposal, and associated costs.

5.	 Complete retention of biomass (by use of membranes) assures a consistently high degree of 
treatment with negligible effluent TSS concentrations and superior process stability.

6.	 Granular sludge is not required, eliminating costs associated with obtaining granular seed 
sludge and maintaining this type of special sludge in the system.

9.3	 A application of anaerobic MBR 

An AnMBR pilot study was operated on site at Ken’s Foods from September 2007 to March 2008 to 
evaluate the AnMBR treatment process as a means of upgrading their existing anaerobic treatment 
system which was space-limited. The pilot study results concluded that the AnMBR process was suitable 
for meeting the final effluent limits on a consistent basis (without post-aerobic biological treatment for 
BOD/TSS removal). Also, the system would easily increase operating capacity with minimal additional 
footprint due its ability to operate at higher biomass concentrations and organic loading rates. Based 
on the successful pilot study, Ken’s Foods contracted ADI Systems to design and construct the full-scale 
AnMBR system in early 2008; it was commissioned in July 2008 (Christian et al. 2010).

Figure 9.6 general process flow diagram of the AnMBR process

http://bookboon.com/


Download free eBooks at bookboon.com

Membrane Bioreactor for Wastewater Treatment

115 

�Anaerobic digestion and anaerobic membrane bioreacto    

Figure 9.6 presents a process flow diagram of the AnMBR system. The AnMBR system consists of an 
existing proprietary 8300 m3 reactor and four new anaerobic membrane tanks (each with a working 
volume of 100 m3) equipped with Kubota submerged membrane cassettes. The membrane tanks operate 
in conjunction with the existing BVF reactor and have a continuous recycle loop in between. Seed 
sludge for the four anaerobic membrane tanks consisted of effluent TSS from the existing anaerobic BVF 
reactor and was concentrated by managing sludge recycle flow from the AnMBR tanks to the existing 
BVF reactor. Using the existing anaerobic system biomass as seed sludge enabled the AnMBR to begin 
treating 100 percent organic load and flow during the first week of commissioning (Christian et al. 2010).

The overall system also includes sludge recycle and effluent pumps, biogas scour blowers, process piping 
and valving, membrane cleaning chemical system, and instrumentation and control. A removable 
geomembrane cover system on each membrane tank provides a gas tight seal with biogas collection 
capabilities (Christian et al. 2010).

The AnMBR system was commissioned in July 2008 and is operated at mesophilic conditions with an 
average operating temperature of 33 °C for all four membrane tanks. The temperature is controlled 
through a spiral heat exchanger, with heat supplied by a biogas-fuelled hot water boiler. The continuous 
recycle of biomass between the BVF and the AnMBR tanks also provides the means of maintaining the 
temperature at the mesophilic condition. The average pH in the AnMBR is maintained well at 6.9 ± 0.1 
for anaerobic sludge acclimatization (Christian et al. 2010).

Table 9.5 presents the raw wastewater characteristics and average effluent quality over the past 20 
months.

Parameter Raw wastewater AnMBR effluent % removals

Flow rate,m3/d 300 300 -

BOD, mg/L 18000 20 99.9

COD,mg/L 33500 210 99.4

TSS, mg/L 10900 <1 100

pH - 7.05 --

Table 9.5 raw wastewater and AnMBR effluent characteristics (Christian et al. 2010)

The AnMBR system was designed to treat 475 m3/d of raw wastewater with wastewater characteristics 
of 39,000 mg/l COD, 18,000 mg/l BOD, and 12,000 mg/l TSS. Due to the fluctuating influent flow and 
varying wastewater characteristic, the actual influent flow is 300 ± 70 m3/d with 33,500 ± 9,350 mg/l 
COD and 10,900 ± 3,200 mg/l TSS. The AnMBR system consistently produces an effluent with non-
detectable TSS concentrations and COD and BOD concentrations of 209 ± 39 mg/l and 16 ± 5 mg/l, 
corresponding to COD and BOD removals of 99.4 and 99.9 percent, respectively (Christian et al. 2010).

http://bookboon.com/


Download free eBooks at bookboon.com

Click on the ad to read more

Membrane Bioreactor for Wastewater Treatment

116 

�Anaerobic digestion and anaerobic membrane bioreacto    

Figures 9.7 and 9.8 presents the AnMBR influent and effluent COD and TSS concentrations and percent 
removals throughout the first 20 months of full-scale operation (Christian et al. 2010).

Figure 9.7 influent and effluent COD concentrations (Christian et al. 2010)

www.sylvania.com

We do not reinvent  
the wheel we reinvent 
light.
Fascinating lighting offers an infinite spectrum of 
possibilities: Innovative technologies and new  
markets provide both opportunities and challenges. 
An environment in which your expertise is in high 
demand. Enjoy the supportive working atmosphere 
within our global group and benefit from international 
career paths. Implement sustainable ideas in close 
cooperation with other specialists and contribute to 
influencing our future. Come and join us in reinventing 
light every day.

Light is OSRAM

http://bookboon.com/
http://bookboon.com/count/advert/ae925238-62e0-4fca-a4f2-a24b0097a136


Download free eBooks at bookboon.com

Membrane Bioreactor for Wastewater Treatment

117 

�Anaerobic digestion and anaerobic membrane bioreacto    

Figure 9.8 influent and effluent TSS concentration (Christian et al. 2010)

The system also provides complete digestion of the raw wastewater fat, oil, and grease concentrations 
providing for further biogas generation and better management of biomass and suspended solids 
concentration (Christian et al. 2010).

The AnMBR MLSS concentration ranges from 20,000 to 45,000 mg/l with an average of 23,000 mg/l in the 
four membrane tanks. The submerged Kubota membrane units provide a near-absolute barrier to block 
all suspended solids from escaping to the effluent, resulting in a very high quality effluent compared to 
conventional anaerobic technologies that rely on gravity settling in the reactor. The MLSS concentration 
is a function of sludge viscosity. Continuous sludge recycle from the anaerobic membrane tanks to the 
pre-existing BVF reactor minimizes the occurrence of sludge thickening or rapid increases in viscosity 
in the anaerobic membrane tanks. The average viscosity of the mixed liquor in four membrane tanks is 
145 cP (Christian et al. 2010).

Since the AnMBR effluent contains no suspended solids, a waste sludge metering pump with piping 
connected to the AnMBR tanks sludge recycle piping to the final effluent discharge point allows Ken’s 
Foods to discharge anaerobic sludge to the sewer freely while keeping within its TSS discharge limit of 
less than 230 kg/d. Therefore, no sludge has been intentionally wasted from the AnMBR system to the 
existing sludge dewatering system (resulting in a significant savings in dewatering chemicals) (Christian 
et al. 2010).

http://bookboon.com/


Download free eBooks at bookboon.com

Membrane Bioreactor for Wastewater Treatment

118 

�Anaerobic digestion and anaerobic membrane bioreacto    

The AnMBR system operating flux rate ranged from 0.06 to 0.10 m3/m2.d; the design flux is 0.10 m3/
m2.d. Figure 9.9 presents the transmembrane pressure (TMP) trend for each membrane tank over the 
past 20 months. Membrane cleaning is required when the TMP reaches 10 kPa (40 inches of water 
column). Some membranes in the system (three of four membrane compartments) were cleaned in situ 
on one occasion during the first 20 months of operation, as per scheduled maintenance activities; other 
membranes (in the fourth compartment) have still not been cleaned after 20 months of continuous 
operation. Operation to-date has resulted in an operating TMP of 12 inches of water column or less 
indicated that the membranes perform very well and that membrane fouling is not an issue (Christian 
et al. 2010).

Figure 9.9 membrane performances (TMP) for each AnMBR tank (Christian et al. 2010)

The first 20 months of AnMBR system operation resulted in over a 50 percent reduction in operating 
expenses for the wastewater treatment plant compared to the prior 12 month fiscal period. This reduction 
was directly attributable to the increased system capacity, ability to treat wastewater with higher biomass 
in the AnMBR system, and elimination of the need to dewater and dispose of dewatered solids, and 
significant reduction in aeration power requirements for the existing SBR (Christian et al. 2010).

http://bookboon.com/


Download free eBooks at bookboon.com

Click on the ad to read more

Membrane Bioreactor for Wastewater Treatment

119 

Abbreviations

10	 Abbreviations
AnMBR: anaerobic membrane bioreactor
BAF: biological aerated filter 
BOD: biodegradable oxygen demand
bH : specific rate of endogenous mass loss of OHOs
CAS: conventional activated sludge
CH4: methane 
CIP: chemical cleaning-in-place
COD: chemical oxygen demand 
CO2: carbon dioxide
Cc: solute concentration in concentrate.
Cf: solute concentration in feed flow; 
Cp: solute concentration in permeate; 
DNA: deoxyribonucleic acid
DO: dissolved oxygen
EBPR: enhanced biological phosphorus removal 
EDCs: endocrine disrupting compounds 
FOG: fat/oil/grease

EADS unites a leading aircraft manufacturer, the world’s largest 
helicopter supplier, a global leader in space programmes and a 
worldwide leader in global security solutions and systems to form 
Europe’s largest defence and aerospace group. More than 
140,000 people work at Airbus, Astrium, Cassidian and Eurocopter, 
in 90 locations globally, to deliver some of the industry’s most 
exciting projects.

An EADS internship offers the chance to use your theoretical 
knowledge and apply it first-hand to real situations and assignments 
during your studies. Given a high level of responsibility, plenty of 

learning and development opportunities, and all the support you need, 
you will tackle interesting challenges on state-of-the-art products.

We welcome more than 5,000 interns every year across 
disciplines ranging from engineering, IT, procurement and 
finance, to strategy, customer support, marketing and sales. 
Positions are available in France, Germany, Spain and the UK.

To find out more and apply, visit www.jobs.eads.com. You can also 
find out more on our EADS Careers Facebook page.

Internship opportunities

CHALLENGING PERSPECTIVES

http://bookboon.com/
http://bookboon.com/count/advert/85f92380-2160-4386-98b4-a2540089b583


Download free eBooks at bookboon.com

Membrane Bioreactor for Wastewater Treatment

120 

Abbreviations

EPS: extracellular polymeric substance
F/M: sludge organic load
f ’s’up: particulate un-biodegradable fraction of total influent COD
fcv : COD to VSS ratio of the sludge
fh : un-biodegradable fraction of the OHOs
fi,OHO : inorganic contents of OHO
GAOs: glycogen accumulating organisms
H2S: hydrogen sulphide 
H2O: water 
J: Permeate flux 
LCFA.: long chain fatty acids
MBR: membrane bioreactor
MF: Microfiltration 
MLSS: mixed liquid suspended sludge
MWCO: molecular weight cut-off 
NF: Nanofiltration 
NH3: ammonium 
TN: total nitrogen 
NOB: nitrate-oxidizing bacteria 
OHOs: ordinary heterotrophic organisms
PAOs: phosphate-accumulating organisms
PE: polyethylene 
PES: polyethylsulphone 
PHAs: poly-b-hydroxyalkanoates 
PVDF: and polyvinylidene fluoride 
Q: flow rate
Qc: solute concentration in concentrate; 
Qf: feed flow rate; 
Qp: permeate flow rate; 
RO: Reverse osmosis 
SCFA: short chain fatty acids 
SEM: scanned electronic microscope
SMP: soluble microbial product
SI: soluble and non-biodegradable
Ss; soluble and biodegradable
TKN: Kjeldahl nitrogen 
TMP or ΔP: transmembrane pressure
TN: total nitrogen
TSS: total suspended solids 

http://bookboon.com/


Download free eBooks at bookboon.com

Click on the ad to read more

Membrane Bioreactor for Wastewater Treatment

121 

Abbreviations

UASB: upflow activated sludge bed
UF: Ultrafiltration 
UV: ultraviolet 
VFAs: volatile fatty acids 
VSS: volatile suspended solids
XI: non-soluble and non-biodegradable 
XS: non-soluble and biodegradable
YHV : yield of OHO in terms of VSS

© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 

© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 

© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 
© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 

http://bookboon.com/
http://bookboon.com/count/advert/0ba6aa54-2f19-4d35-9ee1-a00400a7e3c6


Download free eBooks at bookboon.com

Membrane Bioreactor for Wastewater Treatment

122 

References

11	 References
Alfred, H., Möbius, C.H. (2009) Current experience with the use of membrane bioreactor technology 
for the treatment of papermill effluent, Munich.

AMTA (2007) Membrane bioreactors (MBR), American membrane technology association.

Christian, S., Grant, S., Wilson, D., McCarthy, P., Mills, D., Kolakowski, M., 2010. The First Two Years 
of Full-Scale Anaerobic Membrane Bioreactor (Anmbr) Operation Treating a High Strength Industrial 
Wastewater at Kens Foods Inc. Proceedings of the Water Environment Federation 2010(13), 4019–4033.

Churchouse, S. (2005) Industrial effluent treatment using membrane bioreactors.

Cornel, P., Krause, S. (2008) Membrane bioeractors for wastewater treatment.Chapter 9 in Advanced 
membrane technology and applications, John Wiley & Sons,Inc., New Jersey.

Daigger, G.T., Rittmann, B.E., Adham, S., Andreottola, G., 2005. Are Membrane Bioreactors Ready for 
Widespread Application? Environmental Science & Technology 39(19), 399A–406A.

European-Commission (2010) Membrane Technologies for Water Applications Highlights from a 
selection of European Research Projects.

Gerardi, M.H., 2002. Nitrification and denitrification in the activated sludge process, John Wiley & Sons, 
Inc, New York.

Hai, F., Yamamoto, K. (2011) Membrane biological reactors.

Liao, B.Q., Kraemer, J.T., Bagley, D.M., 2006. Anaerobic membrane bioreactors: Applications and research 
directions. Critical Reviews In Environmental Science And Technology 36(6), 489–530.

Malamis, S., Andreadakis, A., Mamais, D., Noutsopoulos, C., 2011. Investigation of long-term operation 
and biomass activity in a membrane bioreactor system. Water Science And Technology 63(9), 1906.

Melin, T., Jefferson, B., Bixio, D., Thoeye, C., De Wilde, W., De Koning, J., Van der Graaf, J., Wintgens, 
T., 2006. Membrane bioreactor technology for wastewater treatment and reuse. Desalination 187(1), 
271–282.

Meng, F.G., Chae, S.R., Drews, A., Kraume, M., Shin, H.S., Yang, F.L., 2009. Recent advances in membrane 
bioreactors (MBRs): Membrane fouling and membrane material. Water Research 43(6), 1489–1512.

http://bookboon.com/


Download free eBooks at bookboon.com

Membrane Bioreactor for Wastewater Treatment

123 

References

Mino, T., Van Loosdrecht, M.C.M., Heijnen, J.J., 1998. Microbiology and biochemistry of the enhanced 
biological phosphate removal process. Water Research 32(11), 3193–3207.

Mogens, H., Van Loosdrecht, M., Geoge, E., Damir, B., 2008. Biological wastewater treatment, principles, 
modelling and design, IWA publishing.

Pinnekamp, J. and H. Friedrich (2006). Membrane Technology for Waste Water Treatment, FiW-Verlag.

Radjenović, J., Matošić, M., Mijatović, I., Petrović, M., Barceló, D., 2008. Membrane bioreactor (MBR) as 
an advanced wastewater treatment technology. Emerging Contaminants from Industrial and Municipal 
Waste, 37–101.

Roeleveld, P.J., van Loosdrecht, M.C.M., 2002. Experience with guidelines for wastewater characterisation 
in. Water Science And Technology 45(6), 77–87.

Simmon, J., Clair, J., 2011. The MBR book principles and applications of membrane bioreactors for water 
and wastewater treatment, Butterworth-Heinemann, Builington.

Simon, J., Byung-goon, K., Gary, A., 2008. Membrane bioreactors. In Biological Wastewater Treatment, 
Principles, Modelling and Design, Chapter 13, IWA publishing, London.

Sutton, P.M. (2006) Membrane bioreactors for inductrial wasteater treatment:applicability and selection 
of optimal system configuration, P.M. Sutton & Associates, Inc., Enfield.

Tchobanoglous, G., Burton, F.L., Metcalf, Eddy, Stensel, H.D., 2004. Wastewater Engineering: Treatment 
and Reuse, McGraw-Hill.

Tom, S., Simon, J., Bruce, J., Keith, B., 2000. Membrane Bioreactors for Wastewater Treatment,  
IWA publishing.

van Haandel, A., van der Lubbe, J., 2007. Handbook biological wastewater treatment, Quist Publishing, 
Leidschendam.

van Lier, J.B., Mahmoud., N., Zeeman, G., 2008. Anaerobic Wastewater Treatment. In Biological 
Wastewater Treatment, Principles, Modelling and Design, Chapter 16, IWA publishing, London.

vanLoosdrecht, M.C.M., Hooijmans, C.M., Brdjanovic, D., Heijnen, J.J., 1997. Biological phosphate 
removal processes. Applied Microbiology And Biotechnology 48(3), 289–296.

http://bookboon.com/


Download free eBooks at bookboon.com

Click on the ad to read more

Membrane Bioreactor for Wastewater Treatment

124 

References

Wei, C.H., Huang, X., Ben Aim, R., Yamamoto, K., Amy, G., 2011. Critical flux and chemical cleaning-
in-place during the long-term operation of a pilot-scale submerged membrane bioreactor for municipal 
wastewater treatment. Water Research 45(2), 863–871.

Yang, W., Cicek, N., Ilg, J., 2006. State-of-the-art of membrane bioreactors: Worldwide research and 
commercial applications in North America. Journal Of Membrane Science 270(1), 201–211.

We will turn your CV into 
an opportunity of a lifetime

Do you like cars? Would you like to be a part of a successful brand?
We will appreciate and reward both your enthusiasm and talent.
Send us your CV. You will be surprised where it can take you.

Send us your CV on
www.employerforlife.com

http://bookboon.com/
http://bookboon.com/count/advert/b6907fa5-6d27-49ae-a477-a01a01116857


Membrane Bioreactor for Wastewater Treatment

125 

About the author

12	 About the author
Jixiang Yang obtained his Bachelor and Master’s degree of municipal engineering at Harbin Institute of 
Technology and doctor’s degree at Delft University of Technology. He worked with membrane technology 
for drinking water production and wastewater treatment in the past six years. He is now working in 
Chinese Academy of Sciences.

Email: jixiang.yang@cigit.ac.cn


	Preface
	1	�Overview of biological wastewater treatment
	1.1	Wastewater constituents
	1.2	Organic material removal
	1.3	Nitrogen removal
	1.4	Phosphate removal

	2	�Introduction of membrane bioreactor 
	2.1	Introduction of membrane
	2.2	Membrane bioreactor

	3	�Membrane fouling and its reduction
	3.1	Membrane Fouling
	3.2	 Membrane fouling reduction methods
	3.3	Membrane cleaning

	4	�Biological performance of membrane bioreactors
	4.1	Removal of organic matter and suspended solids
	4.2	Nitrification/Denitrification and Phosphorus Removal
	4.3	Removal of trace organic compounds by a membrane bioreactor